Wastewater Treatment Plant
Operator Certification Training

Module 16:
The Activated Sludge Process
Part ||

This course includes content developed by the Pennsylvania Department of Environmental Protection
(Pa. DEP) in cooperation with the following contractors, subcontractors, or grantees:

The Pennsylvania State Association of Township Supervisors (PSATS)
Gannett Fleming, Inc.
Dering Consulting Group
Penn State Harrisburg Environmental Training Center






MODULE 16: THE ACTIVATED SLUDGE PROCESS — PART Il

Topical Outline
Unit 1 — Process Control Strategies

l. Key Monitoring Locations

Plant Influent

Primary Clarifier Effluent
Aeration Tank
Secondary Clarifier
Internal Plant Recycles
Plant Effluent
[...]
u The concentration of MLVSS represents the concentration of organisms in the aeration tank.
Operators often use COD instead of BOD because COD test results are available four hours after
sample collection instead of five days for BOD test results. The five day wait for test results is too
long when troubleshooting problems that are potentially occurring now.

Why Is It Used?

u The F/M ratio is a process control parameter that can be used to control the concentration of
MLVSS in the aeration tank. For example, if you have a design F/M ratio that must be maintained
and you know what the primary effluent COD and aeration tank detention time are, you can
calculate the required MLVSS concentration. You can use this method to calculate new MLVSS
concentrations that are required for changes in the primary effluent COD load.

u To maintain a MLVSS concentration, the sludge wasting rate will need to be adjusted.

u To calculate the sludge wasting rate, the following information is needed:
» The MLVSS concentration.
» Concentration of the volatile solids in the sludge in the secondary clarifier.
» The desired mean cell residence time (MCRT).

u Calculation of the sludge wasting rate will be discussed in further detail later in this unit.

The F/M ratio is a parameter that is also used to characterize conditions favorable or deleterious to
filamentous organisms.

Bureau of Water Supply and Wastewater Management, Department of Environmental Protection 1-16
Wastewater Treatment Plant Operator Training



KEY PROCESS CONTROL PARAMETERS

How Is It Calculated?

So
FIM = 0x
where F/M = food-to-microorganism ratio, d’!
So = influent BOD or COD concentration, mg/L (gfm3)
@ = hydraulic detention time of the aeration tank = V/Q, d
V = aeration tank volume, Mgal (m3)
Q = influent wastewater flowrate, Mgal/d (m3,fd)
X = concentration of volatile suspended solids in the aeration tank, mg/L

(g/m’)

Figure 1.7 F/M Calculationé
Sample Calculation

Calculate the required MLVSS concentration given the following:

Influent flow rate = 10 mgd
F/M ratio = 0.75 Ib COD/Ib MLVSS-day
Primary effluent COD =200 mg/l
# of aeration tanks in parallel = 4
Aeration tank dimensions:

Depth of water = 20 ft

Length = 120 ft

Width = 24 ft
Step 1:
6=V
Q
0 =20 ft x 120 ft x 24 ft x 4 tanks x 7.48 gal
10 x 106 gal/day fts
=0.17 days
Step 2:
X=S, = 200 mg COD x mg MLVSS day x 1
(FIM)6 I 0.75mgCOD  0.17

X =1,568 or 1,600 mg MLVSS/I

Bureau of Water Supply and Wastewater Management, Department of Environmental Protection 1-17
Wastewater Treatment Plant Operator Training



KEY PROCESS CONTROL PARAMETERS

Typical Values

Table 1.3 Typical F/M Ratios

Activated Sludge Process F/M Ratio (Ib COD/Ib MLVSS-day)
High-Rate >1.0
Conventional 051t01.0
Extended Aeration <0.2
Bureau of Water Supply and Wastewater Management, Department of Environmental Protection 1-18

Wastewater Treatment Plant Operator Training



KEY PROCESS CONTROL PARAMETERS

Sludge Volume Index (SVI)

What Is SVI?

@ The sludge volume index (SVI) is the volume in mL occupied by one gram of MLSS after 30
minutes of settling in a 1,000 mL graduated cylinder and has units of mL/g. The SVI is a measure
of the settleability of the activated sludge in a secondary or final clarifier. Lower values of the SVI
indicate better sludge settleability.

Why Is It Used?

u The SVI is used to characterize the settleability of activated sludge.

u The optimal SVI for your plant must be determined by experience and occurs when the plant is
generating its best quality effluent regarding solids and BOD removals. Since the SVI depends on
the characteristics of the sludge and the MLSS concentration at your plant, it is not advisable to
use SVI values from the literature or other plants as a target.

n

The SVI can be used as one of several methods to control the sludge return rate. The following
formula can be used to determine the required sludge return rate (as a percentage of the plant
influent flow), given a desired MLSS concentration:

Qr= Q
[100/(Pw x SVI) — 1]

Qr= sludge return flow rate
Q= plantinfluent flow rate
Pw = MLSS concentration (%) = MLSS (mg/L) / 10,000
SVI= sludge volume index

How Is It Calculated?

u The SVI is determined by collecting a sample of sludge from the effluent of the aeration tank and
pouring it into a 1,000 mL graduated cylinder.

= The sample is allowed to settle for 30 minutes and the volume of settled solids is recorded.

u The first step in the calculation is to calculate the percentage of settleable solids by dividing the
formula given below to calculate the SVI:

SVI= % settleable solids x 10,000
MLSS (mg/L)

Bureau of Water Supply and Wastewater Management, Department of Environmental Protection 1-19
Wastewater Treatment Plant Operator Training



KEY PROCESS CONTROL PARAMETERS

Calculation
Calculate the SVI for an activated sludge sample given the following:

30-minute settleable solids volume = 200 mL
MLSS = 2,000 mg/L

Typical Values

u The preferable range for the SVI is 50 to 150 mL/g.

Specific Oxygen Uptake Rate (SOUR)

What is SOUR?

\,/ The specific oxygen uptake rate (SOUR) is a measure of the quantity of oxygen consumed by
microorganisms and is a relative measure of the rate of biological activity. As microorganisms
become more active, the SOUR increases and vice versa.

Why Is It Used?

u Research has shown that the SOUR and final effluent COD can be correlated. Therefore, changes
in the SOUR can be used to predict final effluent quality.

Bureau of Water Supply and Wastewater Management, Department of Environmental Protection 1-20
Wastewater Treatment Plant Operator Training




KEY PROCESS CONTROL PARAMETERS

How Is It Calculated?

= The SOUR is determined by taking a sample of mixed liquor, saturating it with oxygen, and

measuring the decrease in oxygen with a DO probe with time.

u The result of that test, the oxygen uptake rate (OUR), measured in mg O2/L-min, is divided by the
MLVSS to yield the SOUR, measured in mg O2/g MLVSS-hr.

u Refer to Method 2710 B. “Oxygen-Consumption Rate” in Standard Methods for the Examination of
Water and Wastewater for details on SOUR determination.

Typical Values

u The SOUR is highly dependent on the type of plant, influent wastewater characteristics, and sludge
characteristics. There are no published “typical values” of SOUR.

Sludge Wasting

Sludge wasting is an integral process in activated sludge treatment. Solids in waste activated sludge
(WAS) come from two sources. The primary source of WAS is from the growth of new bacterial cells in the
aeration tank. In simplistic terms, bacteria in properly functioning aeration tanks use available energy,
carbon, and nutrient sources to grow and reproduce. The second source is from organic and inorganic
solids in the raw wastewater that pass through the primary clarifiers.

Why Is Sludge Wasted?

= Sludge is wasted to maintain the desired mass of microorganisms in the aeration tank. It is

typically wasted when the actual MCRT or sludge age is higher than the target value.

How Is Sludge Wasted?

u Typical secondary clarifiers at activated sludge plants thicken the activated sludge to three to four
times the concentration in the aeration tank. This can result in WAS (and return activated sludge,
RAS) MLSS concentration from 2,000 to 10,000 mg/l (0.2 to 1.0 percent).

Bureau of Water Supply and Wastewater Management, Department of Environmental Protection 1-21
Wastewater Treatment Plant Operator Training



KEY PROCESS CONTROL PARAMETERS

= It is important not to make sudden drastic changes to the WAS rate since biological systems
respond better to gradual changes. The preferred method is to waste sludge on a continuous
basis, changing the WAS rate as needed by no more than 10 to 15 percent from one day to the
next.

u High-rate activated sludge plants typically generate 0.75 pounds of activated sludge per pound of
BOD removed while conventional plants typically generate 0.55 pounds of sludge per pound of
BOD removed. Extended aeration plants generate less sludge at 0.15 pounds of sludge per pound
of BOD removed.

Primary Clarifier

u The sludge produced in the bottom of primary clarifiers has a lower water content than the WAS
produced in the bottom of the secondary clarifiers. Therefore, discharging the WAS to the primary
clarifier is a method to reduce the water content of the sludge prior to further processing in a
digester. The primary clarifiers must have the solids loading capacity to accept WAS if WAS is to
be wasted in this manner.

Solids Thickeners

u Another method to waste activated sludge is to direct the WAS to a solids thickener. The purpose
of the thickener is to reduce the water content of the sludge prior to further processing in a
digester. There are several types of thickeners used for this purpose: gravity, belt, and flotation
thickeners. The type of thickener used generally depends on the design engineer’s familiarity
and/or preference.

PRIMARY EFFLUENT

PRIMARY l AERATION SECONDARY CHLORINE TO
PLANT —»| PRETREATMENT [—= - TANK 1 “clamFer - conmacT RECEIVING
INFLUENT CLARIFIER A c C T WATERS
RETURN Y
ACTIVATED SLUDGE (RAS) DECHLORINATION
5 SOLIDS | -
THICKENER THICKENER L
EFFLUENT WASTE ACTIVATED SLUDGE (WAS)
SOLIDS
ANAEROBIC ANAEROBIC
DIGESTER DIGESTER D ArEreNG
(PRIMARY) (SECONDARY)
DRY SOLIDS

SOLIDS WASTING WITH A GRAVITY, BELT, OR FLOTATION THICKENER

Figure 1.8 Solids Wasting®

Bureau of Water Supply and Wastewater Management, Department of Environmental Protection 1-22
Wastewater Treatment Plant Operator Training



KEY PROCESS CONTROL PARAMETERS

Calculating the Sludge Wasting Rate

Calculating Based on F/M

u If you use the F/M ratio to control the activated sludge process, you calculate a target MLVSS
based on the desired F/M ratio and influent wastewater COD.

u To maintain the target MLVSS concentration, the WAS rate needs to be varied accordingly,
remembering not to subject the system to rapid changes (i.e., no more than a 10 to 15 percent
change in WAS flow rate per day).

u If the actual MLVSS is too high, the WAS rate should be increased and vice versa.

u The following formula should be used to calculate the additional pounds of sludge that must be
wasted per day to reduce the MLVSS concentration to the target level:

Px = (X1 — X2) x Vy x 8.34, where:
Px = additional sludge to be wasted per day (Ib/day)
X1 = current MLVSS (mg/L)
X2 = target MLVSS (mg/L)
V' = volume of aeration tank (Mgal)
8.34 = conversion factor (Ib-L/Mgal-mg)
u Use the following formula to convert the mass of additional wasted sludge to a volumetric flow rate:
Q'w = Py
(Xw x 8.34)
Where
Q'w = additional sludge to be wasted per day (mgd)
Xw = VSS of WAS (mg/L)
8.34 = conversion factor (Ib-L/Mgal-mg)
Bureau of Water Supply and Wastewater Management, Department of Environmental Protection 1-23

Wastewater Treatment Plant Operator Training



KEY PROCESS CONTROL PARAMETERS

Sample Calculation
You have determined that your desired MLVSS concentration is 1,600 mg/L based on a target F/M ratio of
0.75 day-! (see example MLVSS calculation under Food/Microorganism Ratio Section). The actual MLVSS

at this instant is 2,000 mg/L, the aeration tank volume is 1.7 Mgal, the WAS VSS is 8,000 mg/L, and the
current WAS flow rate is 0.5 mgd.

Step 1: Calculate the additional pounds of sludge to be removed:

Px = (2,000 - 1,600) x 1.7 x 8.34
=5,671 Ib/day

Step 2: Convert the mass rate to a volumetric flow rate:
Qw=5,671
(8,000 x 8.34)
=0.08 mgd

Step 3: Calculate the total volumetric sludge wasting rate:

Qw=05+0.08
=0.58 mgd

Calculating Based on MCRT
If you use the MCRT to control the activated sludge process, you can use the target MCRT, the volume of

the aeration tank, the MLVSS concentration, the plant effluent flow rate, and the VSS concentration in the
final effluent to calculate the desired WAS rate according to the following formula:

[u]
Qw= O - QeXe

Xw
Where
Qw = WAS flow rate (mgd)
Vi = aeration tank volume (Mgal)
= MLVSS (mg/L)
Qe = plant effluent flow (mgd)
Xe = VSSin plant effluent (mg/L)
Xw=  VSSin WAS (mglL)
®c = MCRT (days)
Bureau of Water Supply and Wastewater Management, Department of Environmental Protection 1-24

Wastewater Treatment Plant Operator Training



KEY PROCESS CONTROL PARAMETERS

Calculation
Calculate the required WAS rate given the following:

Volume of aeration tank = 1.7 Mgal
MLVSS = 1,600 mg/L

plant effluent flow = 10 mgd

VSS in effluent = 10 mg/L

MCRT =5 days

VSS in WAS = 8,000 mg/L

Bureau of Water Supply and Wastewater Management, Department of Environmental Protection 1-25
Wastewater Treatment Plant Operator Training



DAILY PROCESS CONTROL TASKS

Record Keeping

Raw data such as meter readings and visual observations are typically recorded in some type of operator's
log book. Lab results are typically kept in a separate file. The raw data recorded in the log book and the
lab files can be used to create summary data sheets like the following:

MONTHLY LAB DATA FOR EXAMPLE ACTIVATED SLUDGE PLANT

BOD [ cop | Ststatiod | “Susedied ‘Olatle | Total | FM | waste, | Air,
Date | Day | Flow, Vol, |Ratio| Ibs¢ | MCFd | SvI
MGD | yuq | Efft, | 1nfi, | Infl, | EfR, | Reaer,| Aer,2 |Reaer,| Aera| Ibs® day | day
mg/L | mg/L | mg/L | mg/L | mg/L | mg/L | mg/L % %
1 w 19.9 | 440 8 992 | 446 8 | 8060 2150 83 82 95786 | .43 | 44298 | 80.2 | 270e
2 T 223 | 430 1 957 | 540 18 | 8860 2160 80 80 98453 | .66 | 50544 | 80.2 | 384
3 F 29.2 580 9 1420 682 1" 9830 2510 81 80f | 109930 .38 59929 64.8 | 285
4 S 24.0 270 12 838 542 27 7930 2170 77 74 87353 .60 | 530419| 51.2 | 248
5 S 18.8 | 280 10 770 586 16 8880 2380 73 72 98932 17 | 39474 | 39.0 | 109
6 M 20.0 | 360 12 894 | 456 12 | 9470 2140 72 72 91818 | .38 | 59156 | 56.6 | 98
7 T 20.0 | 380 8 992 | 502 26 | 6090 3050 71 72 85877 | 56 | 36112 | 61.8 | 125
8 W 21.7 | 350 6 881 476 1 8690 2180 74 77 91710 | .75 | 50152 | 725 | 92
9 T 20.0 340 8 770 380 14 8370 1750 75 79 83716 44 | 42931 66.3 | —
10 F 25.0 360 9 846 430 16 6070 2040 76 78 74570 .56 24350 68.2 | 98
11 S 19.9 | 400 6 710 476 16 8580 2390 76 79 97214 .38 33130 | 43.7 | 106
12 S 17.1 | 210 6 650 | 380 6 | 7820 1790 77 75 80672 | .25 | 21131 | 32.0 | 156
13 M 21.3 | 380 9 930 | 424 6 | 8220 1990 76 78 87313 | .45 | 23720 | 65.8 | 106
14 T 21.2 | 400 9 920 | 430 8 | 8960 2160 78 82 94866 | 47 | 38335 | 724 [ 113
15 W 20.9 | 440 16 | 1000 472 21 8720 2680 80 67h 98913 .49 44798 775 | 101
16 T 19.1 380 8 927 450 12 8410 2080 81 84 96448 43 46362 753 | 135
17 F 16.3 350 6 907 428 1 7070 1950 82 87 86835 .38 34965 66.0 | 133
18 S 16.5 | 320 5 720 | 418 14 | 6120 1830 84 89 79820 | .31 | 23785 | 42.0 | 131
19 S 15.4 200 6 620 360 " 5460 1800 84 85 72937 .25 15665 364 | 138
20 M 16.3 400 9 | 1040 470 8 5430 1580 82 84 67433 .54 13812 51.5 | 151
21 T 15.4 460 14 | 1080 416 8 6300 1940 84 86 81982 .50 20176 714 | 155
22 W 15.8 | 420 6 986 432 9 6620 2120 85 86 88288 .37 28213 69.4 | 189¢e
23 T 15.1 | 400 6 888 418 12 | 6410 1990 85 85 83811 | .33 | 29510 | 62.2 | 347
24 F 14.8 | 360 8 848 414 13 | 5940 1900 86 90 81395 | .21 | 22689 | 57.5 | 289
25 S 16.2 220 8 797 400 14 5490 1800 85 84 73218 .30 15567 | 42.0 | 183
26 S 14.2 | 260 8 700 396 14 | 5850 1710 84 85 74451 | 22 | 14442 | 384 | 2982
27 M 20,3 | 420 | 16 | 1010 | 489 14 | 6330 1510 83 93 75674 | 54 | 18530 | 58.9 [ 152
28 T 20.4 | 440 7 961 428 12 | 6960 1770 85 88 84673 | 52 | 25889 | 82.11 | 158
29 W 20.3 | 480 7 | 1120 | 438 8 | 7180 1810 86 85 86398 | .63 | 30360 | 94.2 | 138
30 T 208 500 8 | 1200 616 7 7870 1880 86 88 93977 54 | 40300 | 97.1 | 144
3 F 21.9 | 410 7 952 320 10 | 7710 1870 87 91 74545 | 60 | 38709 | 92.0 | 128
Avg 19.4 | 375 9 914 | 455 13 | 7410 2035 81 82 86536 | .44 | 33551 | 63.5 | 172
2 Middle of three aeration tanks.
b Multiply Ibs x 0.454 to obtain kg.
¢ Multiply Ibs/day x 0.454 to obtain kg/day.
9 Multiply MCF/day x 0.0283 to obtain Million cu m/day.
¢ Filamentous growths. Increase chlorine dose to retum sludge.
' Drop in percent volatile matter due to storm.
9 Carefully decrease solids wasting rate due to storm.